
 

 

 

 

Board of Directors Meeting 

 

 

 

August 22, 2023 

2:15pm 



 

 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 

434.293.8858 

www.rivanna.org 

  

 

BOARD OF DIRECTORS 

 

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 

DATE:   AUGUST 22, 2023 

 

LOCATION:  Conference Room, Administration Building  

695 Moores Creek Lane, Charlottesville, VA   

 

TIME:   2:15 p.m. 

 

AGENDA 

1. CALL TO ORDER 

 

2. AGENDA APPROVAL  

 

3. MINUTES OF PREVIOUS BOARD MEETING ON JULY 25, 2023 

 

4. ELECTION OF VICE CHAIR    

Mr. Gaffney is currently the Chair and Mr. Richardson is the Secretary-Treasurer.  The position 
[...]
• A raw water line from S. Rivanna Reservoir to fill the larger RMR  (originally 2027 – 2035, now 2023 - 2030 )
• Renovation of the S. Rivanna and Observatory WTPs   (under construction, complete in late 2023)
• Replacement piping and pumping between the RMR and the Ob WTP (currently planned for 2024 – 2028)

Urban Water Supply |  History



5

• In 2012, the Ragged Mountain Dam Project Agreement was completed between the City, ACSA, and RWSA. The 
Agreement established cost allocations between the City and the ACSA for these water supply projects. 

• Dam at RMR   City 15%, ACSA 85%
• Water Line from SRR – RMR  City 20%, ACSA 80%
• Raise RMR Water Level 12 feet  City 15%, ACSA 85%:  when Demand = 85% of Water Supply 

• Required RWSA to complete a bathymetric survey of the Urban reservoirs, and an Urban Water Safe Yield and Demand Study 
every 10 years, beginning in 2020.

• Two environmental permits were issued in 2008, authorizing construction of a new and taller dam for the RMR, as 
well as a pipeline from the SRR to fill the larger RMR.

1. U.S. Army Corps of Engineers (10-year permit)   Expired June 2018; extended to June 2023; working on 
      Administrative Continuance and Jurisdictional 
      Determination

2. VA Dept. of Environmental Quality (15-year permit)  Expired February 2023; Under Administrative Continuance

• An application for new permits (Joint Permit Application) was submitted in May 2021, 1- year ahead of schedule

• Currently Under review by DEQ

Urban Water Supply |  Agreements & Env. Permits



6

➢Completed bathymetric surveys of Ragged Mtn. and S. Rivanna Reservoirs in 2018, 

    Sugar Hollow Reservoir in 2015. 

Reservoirs Prior
Useable 

2018
(MG)

Changes 
(MG)

RMR 1,513
(2014)

1,441 -72

SRR 883
(2009)

885 +2

SHR 350
(1995)

339
(2015)

-11

2.6 BG

Urban Water Supply Analysis | Reservoirs



7

➢Consultant evaluated: 
• Local rainfall quantities and patterns since 1920

• Flow into reservoirs, based on recent hydraulic modeling 

• Local weather data during the “drought of record” in 2001-2002 (18 months)

• Available water supply over the next 50 years, based on these findings

➢Calculated “Safe Yield” for the Urban Reservoir System:   18.6 MGD
• Safe Yield   = “The maximum water withdrawal rate during the worst drought 

of record in VA since 1930.” (12 VAC5-590-830: Va Dept of Health)

➢Calculated “Operational Yield” for the Urban Water System:  12.8 MGD
• The maximum water withdrawal, treatment, and conveyance rate available from 

our current water supply, treatment and piping facilities during a drought similar to 

the drought of 2001-2002.  

Urban Water Supply Analysis | Operational Yield



Available Water Supply

8

• Increase in available water supply after upgrades to WTPs 
in 2023

• Decline in available supply after 2023 resulting from loss 
of useable storage in South Rivanna Reservoir due to 
sedimentation

12.8

14.9 14.7 14.1 13.7
12.8

0
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

2020 2030 2040 2050 2060 2070

Fl
o

w
 (

m
gd

)

Year
Operational Yield

15.1

2023

Source: July 2020 Safe Yield Report



9

Population Forecast Data was obtained from:

• Weldon Cooper Center 

• Thomas Jefferson Planning District Commission (2045 Long Range Transportation Plan)

• Albemarle Office of Community Development

• City Neighborhood Development Services Department

• UVA Facilities and Architect Offices

Urban Water Demand Analysis  |  Population Forecast



 -

 20,000

 40,000

 60,000

 80,000

 100,000

 120,000

 140,000

 160,000

 180,000

 200,000

2005 2010 2015 2020 2025 2030 2035 2040 2045 2050 2055 2060 2065 2070 2075

Service Area Projection Charlottesville Projection ACSA Projection AECOM Projection

ACSA + CW Historical Total Charlottesville Historical ACSA Historical

10

City, ACSA and RWSA Service Area Populations

171k

106k

65k

152k

95k

57k

Urban Water Demand Analysis | Population Forecast

131k

79k

52k48k

61k

109k

134k

184k
160k

162k

102k

60k

RWSA
, 2011 

Source: July 2020 Urban Water Demand Report



11

➢ Significant decrease in the gallons consumed per capita per day

City avg day & per capita trend ACSA avg day & per capita trend

Urban Water Demand Analysis | Unit Demand



12

Urban Water Demand Analysis | UVA Demand



13

 

Available Water Supply vs Demand  |  2020 - 2070
Available Supply = Demand in 2060

12.8

14.9 14.7
14.1 13.7

12.8

10.4

11.3
12.2

13.0
13.7

14.3

0
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

2020 2030 2040 2050 2060 2070

Fl
o

w
 (

m
gd

)

Year

Operational Yield Demand



Urban Water System 2070 | Summary

➢RWSA Service Population   =   171,000

➢Available Water Supply    =   12.8 MGD

➢Water Demand     =   14.3 MGD

➢Additional Available Water Supply will be required by 2060

➢Demand will = 85% of Available Water Supply by 2045

14



Plans to Increase Water Supply 

15

Construct the RMR to Obs. WTP Pipeline & Pump Station 2024-
2028

• Replaces 100-year-old infrastructure

• Increases raw water capacity to the Observatory WTP

• Completes a portion of the SRR – RMR system

Construct the Central Water Line 2024-2028
• Connects finished water plants, tanks and pipelines

• Adds significant finished water redundancy

• Allows for the use of the full Observatory WTP capacity 

• Increases use of RMR

Construct SRR – RMR Pipeline 2026-2030
• Adds redundancy, resiliency, operational and env. benefits

• Increases reservoir fill rates from 3.5mgd to 25mgd

• Large increase in system operational yield

• Provides for Climate change uncertainty

Raise Ragged Mtn. Reservoir Pool 12 feet
• Increases Storage from 1.4 BG to 2.1 BG

• Ragged Mtn. Dam Agreement governs timing

• Proposal to amend RMD Agreement  



16

Supply vs Demand |Current Yield

10.4 10.6
11.3

12.2
13.0

13.7

14.3

12.8

15.1 14.9 14.7
14.1

13.7

12.8

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

2020 2025 2030 2035 2040 2045 2050 2055 2060 2065 2070

A
xi

s 
Ti

tl
e

Year

Demand Current Yield

• Additional Yield once 
Observatory and South 
Rivanna Plant Upgrades 
complete in late 2023

• Additional Supply Needed 
by 2060

• System May be Challenged 
by Climate Change or a 
New Drought 



17

Supply vs Demand | SR-RMR Pipeline Only by 2030

10.4 10.6
11.311.3

12.2
13.0

13.7
14.3

12.8

15.1 14.9

18.0 17.8
17.2

16.8

15.9

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

2020 2025 2030 2035 2040 2045 2050 2055 2060 2065 2070

Fl
o

w
 (

m
gd

)

Year

Demand SF-RM Yield (pipeline only)

• Build pipeline 2024-2030

• Available Water Supply will 
be adequate past 2070

• Can be completed within 
the term of new permits 
(2038)

• Adds redundancy, 
resiliency, operational and 
environmental benefits



18

Supply vs Demand | SR-RMR Pipeline and Raise RMR by 2030

10.4 10.6
11.311.3

12.2
13.0

13.7
14.3

12.8

15.1 14.9

21.5 21.2
20.7 20.5

20.2

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

2020 2025 2030 2035 2040 2045 2050 2055 2060 2065 2070

Fl
o

w
 (

m
gd

)

Year

Demand SF-RM Yield (pipeline and pool raise)

• Build pipeline 2024-2030

• Raise RMR Pool by 2030, 
adding 700 MG

• Available Water Supply will 
be adequate past 2070

• Completes the Community 
Water Supply Plan 

• Adds redundancy, 
resiliency, operational and 
environmental benefits



Summary

➢ Water Supply and Demand studies completed in 2020 estimate that our community has an 
adequate water supply until 2060. 

➢ Severe drought conditions are being experienced in many parts of our country.

➢ Completion of the SRR to RMR water transfer pipeline and pump station project has been 
accelerated 5 years for completion by 2030.

➢ The Ragged Mtn dam and reservoir were constructed to impound an additional 700 million 
gallons (50% increase above current storage). 

➢ An amendment to the Ragged Mtn Dam Project Agreement will be recommended to allow 
more water to be stored in the RMR as soon as possible.   Must be approved by City Council as 
well as the ACSA and RWSA Boards.

19



Questions?
THE NEXT WATER SUPPLY & DEMAND REPORT IS DUE IN 2030.

20



Wastewater 
Program Review

1

DAVE TUNGATE 

DIRECTOR OF OPERATIONS AND 
ENVIRONMENTAL SERVICES

BOARD OF DIRECTORS MEETING

AUGUST 22,  2023Moores Creek Advanced Water Resource Recovery Facility



4  Wastewater 
Facilities

WWTP

WWTP
WWTP

WWTP

Scottsville

Moores Creek

Stone Robinson

Glenmore



3

Moores Creek “Wet Side”

Biological Treatment

Odor Control
Secondary Clarifiers

Primary Clarifiers

Grit Removal



Moores Creek 
“Solids Side”

Outfall

Solids handling 

building

UV channels
Methane Sphere

3 primary digesters

Tertiary Filters

Secondary digester

Sludge storage 



Sewer Pump 
Stations at 

Moores Creek

Moores Creek Pump Station 

Rivanna Pump Station 



6

Holding Ponds

Primary Treatment

Secondary Clarifiers

Biological Treatment

Equalization Basins

Screens 



Band Screens

remove debris from 
wastewater after the 

pump stations 



Grit Removal System

Grit removed 



Primary 

Clarifiers

First stage of sludge 

and grease/oil 

removal



Moores Creek 

Odor Control 

removes odors from 

gases under primary 

clarifier covers



Crozet 

Wastewater   

Odor Control 

Injects chemicals to 

reduce odors in 

wastewater line from 

Crozet to Moores Creek 

costs ≈$400,000/year

Crozet pump station 4

Crozet FET Tank

Odor control 
system 



Biological 

Treatment

enhanced 

nutrient removal 

by microbes



Secondary Clarifiers

Final stage of sludge removal 



Gravity sand filters
remove small particles prior to UV disinfection 



Ultraviolet light channels
disinfects wastewater prior to outflow



Outfall to Moores Creek



Centrifuge 

dewaters 

anerobic sludge 

from digesters



Dewatered 

solids or 

Biosolids 

Moores Creek 

generated approx. 

14,000 tons of 

biosolids in 2022.  

Hauled to Waverly, Va 

daily.



Moores Creek Nutrients



Wastewater Plant 
Performance Testing

Monthly compliance reports are sent to VDEQ

Moores Creek

•Dissolved  oxygen    Daily

•pH       Daily

•Total Suspended Solids   5 times a week

•Ammonia      5 times a week 

•Escherichia coli bacteria   7 times a week

•Total Phosphorus    2 times a week

•Total Nitrogen     2 times a week

•Chemical Biological Oxygen Demand 4 times a week



Moores Creek 

Septic Station

≈ 9 million gallons of 

septage and 7,000 

deliveries each year 



Moores Creek Advanced Water 
Resource Recovery Facility

Facility Class I

Treats all WW from City of Charlottesville 
and Albemarle County

15 MGD Capacity

Staffed 24 hours/365

2 Operators per shift

4 shifts per week  

Glenmore Wastewater Treatment 
Plant

Facility Class III

Treats all WW from Glenmore 
Subdivision and Adjacent Sewered Areas

0.581 MGD Capacity

Staffed  4 hours/365

1 Operator per shift

2 shifts per week 

  

Scottsville Wastewater Treatment 
Plant

Facility Class III

Treats all WW from Town of Scottsville 
and Adjacent Sewered Areas

 2 MGD Capacity

Staffed 4 hours/365

1 Operator per shift

2 shifts per week 

  

Stone Robinson Wastewater 

Plant

Treats all WW from Stone Robinson 
School 

7,000 Gallons/day Capacity

Staffed 1 hour/365

1 Operator per shift

2 shifts per week

 

Wastewater Treatment Plants

Class 1 or Less Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 or Less Operator

Class 1 or Less Operator

Relief Operators

Management Staff

9 Total Operators

2 Total Operators

Class 1 or Less Operator

Total Wastewater Operators: 16
 

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

2 Total Operators 3 Total



Wastewater License Number of Operators

Class 1 7

Class 2 5

Class 3 2

Class 4 -

Unlicensed Trainee 2

Total Wastewater Operators 16

Wastewater Staff Licenses 



Industrial Waste Pre-Treatment Program



Purpose of the program

• To protect the sewer collection 
system and the processes in the 
wastewater treatment plants by 
having discharge limits

• Required by EPA and Virginia 
Department of Environmental 
Quality (VDEQ)



Sewer Discharge limits

•Pretreatment program looks 
at the following constituents: 
•  Fats Oils and Greases (FOG)

•  Metals (Manganese, Copper,   
Lead, heavy metals)

•  Nutrients (Nitrogen and 
Phosphorus)

•pH (discharge must be between 
6.0 and 9.0)

•Biochemical Oxygen Demand 



Identifying Industrial Users 

• Significant Industrial User (SIU) 
◦Categorical (metal finishing, semiconductor manufacturing, etc. )

◦Non-categorical (discharges more than 25,000 gal/day or has potential to 
adversely affect our treatment process)

• Sewer users with processes that discharge products of      
concern 

◦Restaurants

◦Breweries, wineries, and soft drink bottling facilities

◦Food Preparation facilities



Current Industrial Permits

• We have 3 SIUs we are monitoring in the pretreatment program:

• Each industry is required to submit a semi-annual report for the 
periods ending in June and December of each year.

• Current project to identify additional SIUs



What are BOD and CBOD?

• Biochemical Oxygen Demand (BOD) measures the 

amount of oxygen consumed by aerobic bacteria in a 

water sample at a specific temperature over a specific 

time period. 

• Carbonaceous Biochemical Oxygen Demand (CBOD) 

represents the BOD from carbon-based compounds only.  

Any BOD from nitrifying organisms is removed by 

adding a nitrification inhibitor. 



CBOD test 

Step 1 

Initial 

Dissolved 

Oxygen 

reading  

Step 2  

Carbon 

based 

bacteria are 

added to 

the sample



CBOD test 

Step 3  

Samples 

remain at 

20 ⁰C for 5 

days

Step 4  

Dissolved 

Oxygen 

reading 

after 5 days 

at 20 ⁰C 





Moores Creek aeration 

basins have CBOD 

treatment capacity of  

34,900 lbs./day.

Daily average CBOD 

for 2022 was 24,000 

lbs./day

 

If daily average CBOD 

load increases to 

31,700 lbs./day over 3 

consecutive months, 

possible expansion is 

needed to treat CBOD



34

Wastewater Department Budget ~FY 2024~ 

• $21.5 million
➢$10 million for debt service

➢$4.3 million for central support (Finance, IT, HR, Engineering,  Maintenance, Lab services)

➢$1.7 million for employee salaries 

➢$1 million for wastewater treatment chemicals  

➢$1.1 million for operations and maintenance

➢$1.2 million (odor control, biosolids disposal and trucking)

➢$1.2 million – communication lines, IT, misc. supplies, professional services

➢$0.98 million – utility costs (electricity, natural gas)

• Treated 3.4 billion gallons of wastewater in FY 2023 

• At the cost of $3.11 per 1,000 gallons of wastewater 



Questions?


	_RWSA Board Packet Cover Sheet
	2- RWSA Board Meeting Agenda August 22, 2023
	3- DRAFT Minutes RWSA_07_25_23
	6- Exec Dir Report August 22, 2023
	9a- Finance Memo-June 2023
	9a- RWSA FIN STMTS-JUNE 2023
	9a- Urban Flows Water&Wastewater-Historical Chart-June 2023
	9b- Operations Board Report July 2023
	9c- CIP Projects Report August 2023
	9d- Administration and Communications July 2023
	9e- Drought Monitoring Report 8-14-23
	9f- WWM Monthly Board Report - August 22, 2023
	9g- Engineering Services - Crozet GAC Expansion - Phase 1
	9h- Engineering Services - OBWTP Expansion and Rehabilitation Project
	9i- Engineering Services For BCRWPS, Intake, HLOS PER Work Authorization
	10a- Urban Water Demand and Safe Yield
	Default Section
	Slide 1: Urban Drinking Water  Supply & Demand Review 
	Slide 2: Urban Water Supply System
	Slide 3: Urban Water Treatment System
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8:   Available Water Supply
	Slide 9
	Slide 10
	Slide 11: Significant decrease in the gallons consumed per capita per day
	Slide 12
	Slide 13
	Slide 14: Urban Water System 2070 | Summary
	Slide 15: Plans to Increase Water Supply 
	Slide 16
	Slide 17
	Slide 18